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& TR T ith 701240 3.7V 300mAh 1. 11Wh
B de it AR Chinese
Name of Sample | 5 & Li-Polymer Battery 701240 3.7V 300mAh 1.11¥h
English
o5 1123100541
Sample No.
EZR- V5 M1 RN e R TR AT R A ]
Consignor Huizhou HeYing Electronics Technology Co., LTD
A F#S HONTIAE L TR PR AT
Manufacturer Huizhou HeYing Electronics Technology Co., LTD
B 7 ik Wetr ke CIRBRANERHEF D

Test method

ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38. 3

BATE B R bR T )

F T/ -
%]i*’l‘/ﬁ ST/SG/AC. 10/11/Rev. T&Amend. 1 38. 3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
=B
A#"" haR i, WEIE EIPE
3 i Silvery and yellow Aluminum-plastics shell
" = 3
oz B 2023-10-30 HRAIE B 2023-11-03 ~ 2023-11-30
Accepted Date Test Date

o LR ; MR B phide ARG B IR AL AR O

AR E Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
%i’ﬂiu ZFE O ECG R GRS RIERHET- ) ST/SG/AC. 10/11/Rev T&Amend. 1 38. 34RiEEE
A 45 The sample has passed the test items of UN Manual of T nd*Cx 14}1@\
ST/SG/AC. 10/11/Rev. 7T&Amend. 1 Section 38.3 “’ W%\
. - ’\/‘ g‘i ._
Conclusion \3\0 A0
| PN
4 AW (Date] : | 3202330@°01 S
5% a5 B LR S He fiRechargeable Single Cell Battery. / o o s
Comment
R FA5 Mt / o B G AL
Consignor 516006
Bk ﬂf 5%y Lk W% Gk @ﬁ
Approver: Checker: Compiler:
R%

Title:

AL SR 40 454 (Head of Electrochemical Testing Department)
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sy 3 X 1= =1
Name of Test Standard requirement or The T R | C fiidl R "
No. Clause Number of Standard estResult | Conclusion | Remar
ltems
A BRI bRrET
4 IF) ST/SG/AC. 10/11/Rev. TéAmend. 1 38. 3 i W 3
5 AR Jlli)r ‘Iﬂ/ /AC. 10/11/Rev. TéAmen W W% 1 . Atk
1 it BaT. - o See Appendix 1 & /
titude LN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. T&Amend. | Section 38.3
Test T. |
A R bHEF
3 My ST/SG/AC. 10/ tev, TAmend. 1 38, 3 i I Bk ¢
5 HIIR ijlgfl‘: ;{I; G/AC. 10/ 1] /Rev. T&Amen il ;;E{-]ﬁpjm“x g Akt p
Thermal test UN Manual of Tests and Criteria ' Passed
ST/SG/AC, 10/11 /Rev, T&Amend. 1 Section 38. 3 ’
Test T.2
Wkl Catie bRt T
= bOST/SG/AC. 10 w, Té&Amend. 1 383 4 I it -
5 "3 %}2}; :l;\l /AC. 10/11/Rev. TéAmenc E8 ;_Efi fndi_\ \ st
: - s ee Appe : T4
Vibration UN Manual of Tests and Criteria pe Yo s
Sk = P w g Passed
ST/SGAAC. 10/11 /Rev. T&Amend. 1 Section 38,3
Test T. 3
Ferri (AN RIbREF
‘ B ST/SG/AC. 10/11/Rev. TéAmend. 1 38. 3 4z Iil [ =
i Jg]g? :T/‘a /AC. 10/11/Rev men # JL[;“J—‘:{( 4 . At ,-
4 Shock 2Ll . See Appendix 4 g iy /
oc! LN Manual of Tests and Criteria Passed
ST/SGAAC. 10/11/Rev. TéAmend. | Section 38.3
Test T.4
A GR3G Fbeife T
BST/SG/AC, v, TéAmend. 1 38. 3 MK 5
. ?!‘ﬁ% iﬁ]}_;;l;%t/‘\t 10/11/Rev. T&Amend. 1 38. 3 % ’;‘;E{]fi :ndix : At ;
External short LN Manual of Tests and Criteria B Passed
circuit ST/SG/AC. 10/11/Rev. TéAmend. | Seetion 38.3 S
Test T.o
B Gl Be FbrifEF
;S?HE_ FLE_)F :T;’S[i/:‘\{.’. 10/11/Rev. TéAmend. 1 38,5 ik W 6 o i«
6 Crush M s See Appendix 6 i /
Tus LN Manual ol Tests and Criteria Passed
ST/SG/AC. 10/11 /Rev. TéAmend. 1 Section 38,3
Test T.6
HLO I GREGH BT
f ST/SG/AC. / v, ThAmend. 1 38,3 0 Bt <k
5 7S H %{!? ‘?"I/‘-‘[ JAC. 10/ 11/ Rev, T&Amend. | i S)‘lgg[]ﬁ zndix ; - p
Overc’harge LN Manual of Tests and Criveria * Passed
i ' 1 . SO assed
5|,"’5{l,""."“.-, 10/11/Rey. T8Amend. | Seclion 38, 3
Test T.7
AR GRBERIEAET
) ST/SG/AC. 10/11/Rev. TéAmend. 1 38. 2 1 I |t =55
% ﬁ%‘]ﬁ(ﬁﬂ fj]g? ;T,f‘\l JAC 10/11/Rev Amend, 1 il ;L(;{Lf-jfé Endix ; ‘3-1,% 7
Forced discharge ||\ wanual of Tests and Criteria <R TRHS
e : A Passed
ST/SG/AC. 10/11/Rev. TéAmend. | Section 38.3
Test T.8
o BRI A4 HBGIRRE :21°C-22°C; AELREE : /%
: i a . - 999 - : O P,
Test Environment Ambient temperature:21°C-22°C;Ambient humidity:/%
Condition
HoA A )
. Test Item
2 LT L - —1 %% ey
Subcontracted Test DORRE / /
Condition Subcontracted | Name Post Code
Laboratory Mok / W,1E /
Address Tel

I~ B> LA \



A TR AR A PR E)
o R - R

Shanghai Institute of Chemical Industry NO. 1123100541

Testing Co., Ltd. Test Report— Appendix 1

3/11
] 1 WA A LA | SR
No. Name of Test Items | Altitude simulation
B B2k A XIEA] Before ARG After FERE F AT | b
%5 Sample Status RE I3 & RZE FF3& %4, )% | Mass Loss | Residual N %
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% /g A% /% 1% Event
00t | qmenrine. . | 60518 4.12 6. 0513 4,12 0. 00 100.00 | ©
00 | e . | G078l 413 | 6.0728 | 4.13 0. 00 100.00 | ©
008 | jomprree . | sosse | 41 | sieste | an 0.01 | 100.00 | ©
004 | onas i | 61186 412 | 6.1182 | 4.12 0. 01 100.00 | ©
005 | semenn e | BlG21s 413 | 6.0212 | 4.13 0.00 | 100.00 | ©
006 | gpmrcanad s SRNG5S 412 | 60453 | 412 0. 01 100.00 | ©
07 | ssime por e G 127 412 | 6.1125 | 4.12 0.00 | 100.00 | ©
008 | pprrcrm, | D 413 | 6.0389 | 4.13 0. 01 100.00 | ©
009 | oAt 1 61025 | 413 | 6.1022 | 4.13 0.00 | 100.00 | ©
g0 | moninn= o | piozss 4.13 6. 0231 4.13 0. 00 100.00 | ©
IR e spﬁl{.::r Li r::;::::ki onally
&ii: LB V-RA DR R-2R% F-R K 0-AMk. LRA. LK. LA LK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B% g WRlRA 24 | AR
No. Name of Test [tems Thermal test
X GAST A
. . : Aft 3o
#e|  Hans [DoR B BB A | 5 gink| M40 E S
%5 Sample Status RE |FA%ueE RE Ff ¥4, /& | Mass Loss| Residual &
Sample Mass OoCV Mass ocVv OCV |Other
No. /g Y /g N 1% % Event
001 || e | 60518 4,12 | 6.0481 4.08 0.05 99.03 | o
g o R R 4.13 | 6.0698 | 4.06 0.05 | 9831 | o
003 | GemExe | 50878 | 411 | 5.9862 | 4.04 0.03 | 98.30 | o
s | giemere | 61382 412 | 6.1170 | 4.06 0. 02 98.54 | o
e (gl R 413 | 6.0188 | 4.07 0. 04 98.55 | o
008 | seorror s SERIGRE63 4,12 6. 0434 4.07 0.03 98.79 | o
007 | serior=loe Sl 105 412 | 6.1104 | 4.06 0. 03 98.54 | o©
o8 | lllmaite, | odislo B8 4. %R\ 6.0868 [N 4.07 0.03 | 9855 | o
008 | pelr T | O 022 4.13 | 6.0999 | 4.07 0. 04 98.55 | ©
00 | st e | Bi028T 413 | 6.0217 | 4.07 0. 02 98.55 | ©
R AT This space intentionally

left hlank

£ L-#B V-BA D-MRK R-2KE F-R K 0-AE. LARR. LA, LHE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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% 5 HRFAA LA | )
No. Name of Test Items | Vibration
1o A . S1e A
2 B2k A RIS A] Before R /E After Gk | #ewE| 21
%5 Sample Status RE FREE| K= F3%%,JE | Mass Loss | Residual | TL&
Sample Mass oCcvV Mass oCcv ocv Other
No. g NV g N /% /% Event
001 | eiremerb | 60481 | 4.08 | 6.0488 | 4.07 0.00 | 99.75 0
002 | | eroEERt | 6.0698 | 4.06 6. 0708 4.05 0. 00 99. 75 0
003 | |qereme | 59862 [ 4.04 5. 9870 4.02 0. 00 99. 50 0
004 | iR R o | 6.1170 | 4.06 6.1175 | 4.05 0.00 | 99.75 0
I R SN 8T 6. 0201 4.06 0.00 | 99.75 0
006 | ppepoeEied 1 6.0434 | 4.07 6. 0456 4.06 0. 00 99.75 0
007 | iRt MEe1104 | 4,06 | B.1117 |=14.05 0.00 | 99.75 | o
008 | ysoroEbRl ] 6.0368 [ 4.07 | 6.0382 4,07 0.00 | 100.00 | o
009 | piomERe | 6.0999 [ 407 | 6.1018 | 4.07 0.00 | 100.00 | o
010 e 6.0217 | 4.07 | 6.0231 4.06 0. 00 99. 75 0

25CYC Fully charged

l--i\' 2y I-L'I'hih' space intentionally
left hlank

&ix: L-B V-RA D-MEik R—2KE F-R K 0-KFR. LRA. LMBKR., LHE. LAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 ¥R B & AR it
No. < Name of Test Items Shock
5 HERA RIS AT Before RIESE After FERA sﬁij%@,}'i 4
%5 Sample Status BE | ARELE| BT FF3%9, /& | Mass Loss | Residual | L&
Sample Mass Oocv Mass ocv OCV | Other
N, /g A% /g A% 1% 1% Event
001 | e | GuD4sE | %7 6.0484 | 4.06 0.01 99.75 | o
002 | oo ERE | 6.0708 | 4.05 6.0706 | 4.05 0. 00 100.00 | ©
003 | joersERe | 59870 | 402 | 59870 | 4.02 0.00 | 100.00 | o
004 | oyoronan® | 61175 | 4.05 6.1174 | 4.05 0. 00 100.00 | o©
005 | joeroeEne | 60200 [ 406 | 6.019 | 4.05 0. 01 99.75 | o
006 |y iRl | 6.0456 | 4.06 | 6.0451 | 4.06 0. 01 100.00 | o
007 | psoiromERl 6117 | 405 | 61113 | 4.05 0. 01 100.00 | ©
008 | iR Mol 6ila62 | 4. 070 60870 || 4.06 0. 00 99.75 | o
009 | ssveroaat o | 6.1018 | 407 | 61013 | 4.07 0.01 100.00 | ©
010 | pomeRl | 60231 | 4.06 | 6.0228 | 4.06 0.00 | 100.00 | o
AT Pt biank

&ik: L V-IRA D-MEK R-2KE F-ARK -k, LA, LK. LHRE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

1 i
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Gid ; BMAE LA | M .

No. ‘ Name of Test Items External short circuilt
s H Stk A R ERSBE —
Sample No. Sample Status Max. Extern;lCTemperalurc itk B

w0l lCYéCEEﬁfcﬁhgged 56. 6 o

002 ICYéCEE;ﬁf(ﬁ;{::ged 57. 1 o

003 LCIC Fuly eharged 57.5 "

o | -

0% }CYé'(:]iE?i:hcj:ﬂtl;laEged 56.8 0

uoe zacfémr{ﬂifﬁf{'f,,ed 57.2 .

v e 57.0 =

002 zsa&zgfﬁgﬁ?fﬁﬁged 57.4 0

gl zarfgcggﬁ?zi?} ged 57.3 o
LR 251 This space intentionally left

blank

Zix: DR R-AKZE F-A2 K 0-ZMik. ALK, LHE.

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly.No Fire & No Rupture.
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A5 5 AR B AR P
No. Name of Test Items Crush
s HBRA i ERE
Sample No. Sample Status g Externﬁé’]‘em perature Other Event
g 1(7&-‘1CC Y5C0°§J o(;mfjfm 22.1 0
s
012 1(:&'1(5 .\5(‘0”‘4:;)0(2{;?&& ty 22.9 0
013 1(‘&-‘1(5‘\;;)9? {:hffm 22.1 0
014 LGYC 50K Capacity 23.0 0
oy
016 25(::;::.('\5%03 Ogd;rl ety 23.0 9
COV g [
0x7 25&;@;(‘}0?0;«;&; ty 2P @
018 J50YC 508 Capacity 23.0 0
e
019 25(“.2;?(?&:‘:'()9;,)0(‘;;?;: Lty 22.5 0
020 I50YC 508 Capacity 23.0 0
u—Fﬁ: ﬁ This space intentionally left

blank

&ix: D-MRAR F-R K 0-Lfk. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

r

| S/
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5E . BWAE L4 |
No. Name of Test Items Overcharge

a5 ok s HE
Sample No. Sample Status Other Event
; ICYCSE A A 0
021 1CYC Fully charged
e LCYCSE 47l
022 1CYC Fully charged =2
023 1ICYCsE 0
; 1CYC Fully charged
. ICYCHE A fiHe 0
024 1CYC Fully charged
- 25CYCHE 47l 0
025 25CYC Fully charged
np 25CYCHEA A
026 25CYC Fully charged 9
027 25CYCHEA i HL 0
25CYC Fully charged
028 23CYCELF 0

25CYC Fully charged

BLF 25 This space intentionally lelt blank

£ii: D-fRIK F—A2 K 0-Ffigik. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

V 4

et Nl

YN A .
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5 8 AR B & AR it 1) JCFEL
No. Name of Test [tems Forced discharge
Y HakA f—
Sample No. Sample Status —
029 1CYC l}?(:;th %i}}si{c‘farged 0
030 1CYC lr?fff ?iffci#arged 0
031 1CYC 1}(1}1["1,} Ti%cﬁu-ged 0
032 10YC LFﬁrlriii%iﬁfcfarged O
033 1CYC ][5;:[?1(‘1{15??:;1&;1@‘;‘1 O
034 1CYC lFCf 1(‘1::?r ‘_Eihss{c?l_(‘arged 0
035 1cYC lr?lcliﬂ i}its&clfll_&arged 0
036 1CYC 1[2?5,\? Tijfc?arged Y
037 1CYC lr{flﬁic fg:iffcﬁn'gcd 0
038 1CYC chjlfljxh jj:ijfcli?‘a rged 0
039 25cvc%bF{1?1C1J_\-L ['1"1%;}{?;11@04 0
e
040 25CYCZE|£:I1C1J_\-L :'i]?;{cltliu-ged O
041 25CYC2 GFCJICI)\L ﬁ;ibi:rtt]l arged 0
BOYCLE A
042 250’(;2 )FTLL 1J,\-L Jr'l;iifc?liarged 0
043 25{‘Yc25F(:-1(E ifi%clll{l‘arged 0
044 25(:\*(,??}3'51%%%(1#“#d 0
045 — 5gkfltlj§ﬁ.ﬁ§|#algod 0
046 25(:wf%i%ﬁiﬁjdpiﬁssgllfarged 0
047 25(:\((?5}:(:1(:1?jgi}g{clklalargcd 0
048 25CY(125F{E?1C1);G jfiﬁfclt?a rged 0

&iE: D-fAAR F-RK 0-RMk. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

L\ WLV "R R 4
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